
Environment Protection Engineering 

Vol. 5 1979 No. 2 

JAN A. OLESZKIEWICZ* SZYMON KOZIARSKI*, ZBIGNIEW KWIATKOWSKI* 

CHEMICAL AND BIOLOGICAL TREATMENT OF PIGGERY 
WASTEWATERS * * 

The initial results of work on the treatment of piggery wastewaters from very large industrial 
farms are presented. Statistical analysis reveals significant variation of wastewater quantity and 
quality. Water flushing results in low concentration wastes not always suited for land disposal 
because of the large areas required. A three stage treatment system for stream discharge is inve-
stigated; consisting of sieving, chemical precipitation, activated sludge treatment followed by polish-
in flooded anaerobic biofilters and/or soil filtration. Detailed analysis of unit processes perfor-
mance reveals the following removals: 22% tot. BOD5  — screens; 40% tot. BOD5  — coagulation; 
92%  sol. BOD,  — activated sludge; 50% tot.  BOD,  coke biofilters. Kinetic data is developed; 
significant vulnerability of the bacterial activated sludge to temperature changes (teta over 1.05) 
is documented. The feasibility of attaining 50 mg/dm3  and less of efuent  BOD,  in very strict ope-
rational regime is demonstrated; although the economics are questioned. 

1. INTRODUCTION 

The introduction of large scale animal husbandry industry in Poland has brought 

about a host of problems foreign to the conventional agricultural engineering concepts 

of land utilization of manures. The piggeries are erected usually in sizes of 12, 20, 24, 

30 and 36 thousand hogs annual production and the plans foresee erection of even larger 

units. Units of up to 200, 000 hogs are already in operation in the Soviet Union [1]. The 

animal stands are water-cleaned (no bedding), and thus, rather dilute wastewaters are cre-

ated containing animal feces, urine, water, disinfectants, unused fodder, etc. The charac-

ter and concentration of this wastewater is such that it warrants detailed studies of its 

treatability for stream discharge as well as its suitability for agricultural utilization. Quan-

tities of wastewaters produced greatly exceed the natural volumetric excretion by an 
animal and its basic hygienic requirements, and run usually anywhere from 20 to 40 dm3/ 

/hog • d. 

* Research Institute for Environmental Development (RIED), Wroclaw, Rosenbergów 28, Poland 
** The work reported here comes from the Project JB-5-534-7, performed within the M.  Skłodowska-

-Curie  Joint Fund, under the agreement between US Environmental Protection Agency, USA and Mi-
nistry of Administration, Local Economy and Environmental Protection, Poland. 



~  50  
о  
ń  40 
E  
-о  

Э0  

ś 20  

io 

110 J. A. Оr.нszктEwrсг  et al. 

In order to illustrate the irregularity of water consumption that significantly affects 
the dilution of an otherwise constant pollutant load, fig. 1 presents the probability of oc-
currence of water consumption greater than or equal to the indicated value of dm3/d • 70 kg 
hog. Such large volumes of wastewaters and the resulting significant dilutions in many 
cases decide against the land disposal of these wastes, requiring advanced treatment 
technology for stream discharge. The reasons for such an apparently costly solution usually 

43 

28 . 

02 05 2 5 10 30 50 70 90 95 98 99 99.5  
'Probability of occurrence (%) 

Fig. 1.  Probability of  occurence  of  unit  water use  at plant D 

Rys. 1. Prawdopodobieństwo pojawiania się  zużycia wody w ciągu doby na fermie D  

lies in significant land requirements for irrigation with hog farm wastewaters. According 
to recommended criteria [8] a small farm of 14 thousand pigs would require over 200 ha 
of land if wastes are to be disposed raw, some 170 ha after solids removal, and some 35 ha 
if biological treatment is applied. These criteria are based on maximum nitrogen appli-
cation rates of 600 kg N/ha and 20% nitrogen removal in primary treatment and close 
to 80% N removal in biological treatment (i.e. same 200 mg/dm3  — N remaining).. 

Since the overall characteristics of the large piggery wastewaters is presented elsewhere 
[10], this presentation is confined to the description of a typical multistage wastewater 
treatment plant and analizes the performance of unit operations against the optimum 
expected efficiencies. 

2. WASTEWATER CHARACTERISTICS 

Rather irregular cleaning and feeding procedures result in daily, weekly and even 
seasonal variations in wastewater quality and quantity. Figure 2 illustrates the BOD5  
and COD variability in raw wastewaters in a half-year of studies at plant A. The inset 
(in fig. 2) illustrates the magnitude of hourly  BOD  variations at another plant B — taken 
as an average from three randomly selected round-the-clock studies [3]. 

A statistical correlation of basic parameters in raw and treated effluent from plant A is 
presented in fig. 3; while table 1 illustrates the effluent concentrations at the particular 

. 



15000 

= 6000 

- 5000 

000- 

CN  
1000  - 
т  500  

100 

5  

Г  

i 

.~ 
~ _ 
~ /i n  
—~ ~ ~  

з 
і.  

111 IV V V1 VII  

Tr
ea

te
d

 e
ff

lu
en

t 

T 

i.~ 

гн  

ф 
 

~ 

ś  

1r 

10000 
PLANT A 

5000  
(.) 
Е  

о  
o  (-)  

500 

o_ o 
Month II 
(1978 ) 

Chemical and biological treatment of piggery wastewater 111 

Fig. 2.  Variability of  COD and BOD in  raw  and  treated  efuent  from  plant A  
Treated wastes:  1 — CODnf,  2— BOD5,,~, 3_ BODSf  

Raw wastes:  4— CODgf, BOD,nf 
Rys. 2. Zmienność  stężeń  ChZT i BZT w surowych i oczyszczonych ściekach z fermy A 

Gnojowica oczyszczona: 1 — przebieg zmienności ChZT gnojowicy niesączonej, 2 — przebieg zmienności BZT, gnojowicy nie- 
sączonej, 3 — przebieg zmienności BZТ5 gnojowicy sączonej 

Gnojowica surowa: 4 — przebieg zmienności ChZT gnojowicy niesączonej, 5 — przebieg zmienności BZT5 gnojowicy niesączonej 

farm which houses close to ten thousand animals (i.e. has an annual output of over twelve 
thousand hogs). It should be noted here that plant A has been undergoing significant 
production changes, i.e. was stocked with small pigs, twenty kg average weight: 
and thus, at unchanged water use practices, the concentrations were quite low. Recently, 
when normal operation was resumed and all hydraulic float valves replaced water 
used was cut to half the previous rate. 

Several correlations were found between the various parameters at all studied 
plants the one between COD and BOD5, based on plant B sixty data points is:  

BOD  = 0.35 COD -•1000, [mg O2/dm3]. (1) 

It should be noted that these concentrations are far below the average animal manure 
concentrations attained in systems prevailing in other countries where treated effluent 
recycle is practiced for flushing purposes and where the initial solids concentration (TS) 



0 ' 
12 

~•  
—.-.— - 

5 10 50 90 95 98 99 

1500 _ PLANT A 

~ 1000  

о  о  
50о  

112 J. A. ОLввгк11зш1сг  et al. 

Probability of occurrence (%) 

Fig. 3. Statistical correlation of raw wastes and effluents from various unit processes 
1 — raw  BOD,,  2 — screened, 3 — after chemical precipitation 4 — after activated sludge  

Rys.  3.  Zależności statystyczne między  ściekamj  surowymi i odpływami po różnych stopniach oczysz- 
czania  

1 —  ścieki surowe,  2 —  po  wibrositach, 3 —  po koagulacji  4 —  po osadzie czynnym  

Table 1 

Wastewater characteristics after various treatment  step — plant A 
Charakterystyczne stężenia zanieczyszczeń. po różnych stopniach oczyszczania — ferma A  

Item 
Unit 

Raw 
wastes 

Screens Chemical 
precipit. 

Activat. 
sludge 

Biofilters 

Average contents 
COD (Oz) mg/dm3  5984 4160 1438 514 250 

BOD5  (nf) mg/dm3  1300 1024 580 91 45 

BOD5  (f) mg/dn3  n.d. 566 410 30 n.d. 

Average removal 
COD % — 28 62 65 38 

BOD5  (nf) % — 22 39 84 51 

BOD5  (f) % — n.d. 26 92 n.d.  

TSS  % — 23 82 n.d. 58 

Process 
Data: 
Design 150 m3/d 2m3/m2h 5 h 48/3.5.h sponge 

Actual 320 m3/d 2.7т3/m2h 2.8 h 24/2.6•h coke 

Note: Activated sludge operated at average (design/actual) parameter ratios: MLSS — (300/2160) mg TSS/dms; F/M — (0.20! 

/0.35) kg BOD,/kg MLSS • d; sludge recycle — (250/88)%. Actual,refers to the time of study. 

runs above 1.5-2.5%. Such concentrations, particularly in densely populated areas without 
land for agricultural utilization of manure, allow for application of energy productive 
anaerobic digestion or liquid composting [12]. 



Chemical and biological treatment of piggery wastewater 113 

The magnitude of dilution to be expected in the practice of large farms is illustrated 
by plant D in fig. 1 where an average value is q(50%) = 28 dm3/d • hog and the design 
q(95%) = 43 дтз /d • hog. 

Averaging the data collected by numerous authors and compiled by LOEHR [9] : 0.12 kg 
B0D5/d • hog; 0.35 kg COD/d • hog; 0.121 kg  SS/d  • hog; 0.287 TS/d and 0.254 kg VTS/d; 
and compiling results of DRAGUN'S work [4] and the authors' own research one obtains 
the basic unit raw waste load RWL from one hog — assumed to have a live weight of 
50 kg. Dividing these values by the average (50%) wastewater volume output, which for 
plant D is 28 dm3/hog • day, one obtains concentrations that compare fairly well with the 
data actually measured — table 2. Such an approach, favoured by the authors, allows for 
quick estimate of the suitability of the presented data. -- 

Table 2 

Theoretical estimation of pollutant concentrations  in efliuents  from large piggeries  and  comparison with 
actual averages  for Plant D 

Ocena koncentracji zanieczyszczeń  w odpływie ścieków z dutych ferm świń  w porównaniu z aktual-
nymi średnimi dla fermy D  

Pollutant RWL  (g/d  • hog) 
Loehr Dragun Authors Loehr 

Concentration (mg/dm3) 
Dragun Authors Actual 

BOD5  124 121 136 4430 4320 4860 5000 
COD 352 363 400 12570 12960 14300 15000 
Total solids 287 - — 10250 — — 12300 
Volatile solids 254 — — 9070 — — 
Total SS 121 — — 4320 — — 7700 

Note: —Concentration based on q(50%)=28 dm3/d•hog 

— Actual data based on  З  data point (except COD) 

3. DESCRIPTION OF THE TREATMENT SYSTEM 

The typical system consists of dynamic screening on vibrating — mesh 0.4 mm screens, 
loaded with 2-3 m3/m2  • h, followed by equalization designed for approx. 20 hrs (average 
daily flow) with aeration as agitation. Subsequently, alum coagulation is used; the dose 
ranging from 0.8 to 1.2 kg Al2  (504)3/m3. Clarified effluent is then fed into activated sludge 
tanks, operating at a F/M loading of 0.4-0.5 kg BOD/kg VSS • d. The original design 
included also bottom-fed flooded biological filters filled with sponge, followed by chlo-
rination. The system presented in fig. 4 includes heating of wastewaters prior to biolo- 
gical treatment should the temperature of wastes fall below 10°C. 

Significant quantities of solids are removed from such systems. For example, plant 
A disscussed here removes some 4-5 m3/d of screenings, which are easily dewatered 
and are usually hauled away for composting in dry form since the water content is 70-85%. 
These solids contain up to 20% of crude protein according to our analyses [2]. 

The massive chemical dose yields up to 30% of sludge (compared to wastewater vo-
luте) which dewaters poorly and is difficult to dispose of agriculture even in combi- 



114 

z  
м.  

J. A. OLESZKIEWIc2 et al. 

DISINFECTION 
FINAL 

SETTLING 

DENITRIFICATION 

FILTER  

ACTIVATED 

SLUDGE 

 

FLOCCULATION 

SETTLING 

 

Т  I-n  С  KENING  

  

 

SLUDGE 

PONDS 
—  

 

RAPID M I X 

LГ  

PREAERATION  

SCREENS 
WET WELL 

PUMPS 

  

Fig. 4.  Layout of  a  typical  plant —  farm A 
Rys. 4. Schemat typowej oczyszczalni —  ferma A 

nation with excess activated sludge because of high alum content. Thus, the sludge still 
poses maintenance and disposal problems at the plants investigated. 

4. PERFORMANCE OF THE UNIT TREATMENT PROCESSES 

4.1. PHYSICO-CHEMICAL TREATMENT 

The efficiency of mechanical screening at plant A and C is presented in fig. 5. It follows 
from this plot that average COD removal is only 10-18°  10, while SS removal amounts 
to 22%. Comparing this result with data for other plants [10], it follows that the total 
COD removals vary from 10 to 15/. 

Full scale coagulation performed routinely in all plants of this type yields removals 
of total COD ranging from 40-85%, with bulk of data around 65%.. Plant A data analysis 
revealed no correlation between the dose and effect, due perhaps to the changing pattern 
of solids discharge from the farm. Preliminary coagulation jar tests reveal an optimum 
dose between 0.9-1.1 kg Al, (SO4)3/m3, in a well defined dose - effect relationship. 



60 

~ so  

о  ю  
О  О  U  

20  

а  

10 

Chemical and biological treatment of piggary wastewater 115 

1 2 5 10 20 30 60 50 60 70 80 90 95 98 99  

Probability of occurrence  4  (% ) 

Fig. 5.  Efficiency of screening  at plant A and C and  experimental settling tests  at plant C: 
1 COD  removal  at plant C —  settling,  2 — SS  removal  (A) —  screening,  3, 4 - COD  removal  (plant A and C,  respecti- 

vely)  —  screening  

Rys. 5. Efektywność  pracy sit w fermach A i C oraz wyniki doświadczalnej sedymantacji w gnojowicy 
z fermy C 

1 — obniżka ChZT — ferma C — sedymentacja 2 — obniżka zawiśin — ferma A — sita 3, 4 — obniżka ChZT (ferma 

A i C) — sita  

Settling tests performed in laboratory on plant A effluent yield COD removals of 35-65% 
and SS removals of 50-75%; plant C settling tests are presented in fig. 5 (curve 1). 

A similar plot represents COD concentrations in raw effluent after screening, after 
chemical treatment, after activated sludge and after polishing in the rather inefficiently 
operating subsoil drainage field in fig. 12. The denitrifying filters are hypassed in this plant. 

4.2. BIOLOGICAL TREATMENT 

At plant A two completely mixed surface aerations were used at the time of study to 
treat primary effluent of an average incoming strength of 580 mg 02/dm3  — BOD5. At pre-
sent the concentrations have doubled, however, the retention time increased correspon-
dingly. The design activated sludge parameters versus the actual working regime during 
the time of this study are presented in table 1. In reality, due to1fluctuating water use at 

farm A (n.b. all farms exhibit at least 100% water consumption variability) the actual 
F/M, sludge age and hydraulic detention times vary somewhat due to changing hydraulic 

loading. 
The removal efficiency in the activated sludge system depends on many direct factors, 

the most important being food to microorganisms ratio (F/M) or sludge loading, tempe- 



III 

90  
~ 

О  

о  во  
o  т  

5
e  

,  
8
0

0
5  

(m
g  

1d
m

3)
 

100 

150 

200 

50 

0 

116 J. A.  Ф.авгктншiсг  et  а1. 

rature and sludge age, i.e. the sludge recycle practices. There are also indirect factors 
that influence biological system performance, such as total dissolved solids (TDS), 
sludge volume index (SVI), zone settling velocity, etc. The effects of some of these varia-
bles on treatment efficiency of the plant A activated sludge system will be discussed here. 

A rather well defined relationship between sludge loading and the  BOD,  removal 
ratio is presented in fig. 6. The F/M ratio has a pronounced effect on the effluent suspen-
ded solids carryover from the settling tank overflow. This is best exhibited by fig. 7 which 
illustrates the effluent BOD5  versus  BOD  F/M for both soluble and the total values; 
similar relationships were obtained for COD data. The significance of adequate final 
clarification is evident from this graph. soluble effluent  BOD  stays relatively unchanged 

III 0.2o 030 0.40 0,50 0.60 0.7o 

F!M (kg 8001 kg 1L55 • d 

Fig. 6. BOD  removal versus  F/M 
1 — BOD5,f. 2 — BOD5,' 

Rys. 6. Redukcja ВZТ5  w zależności od obciążenia osadu ładunkiem zanieczyszczeń  — ferma A 
1 — BZT5, sącz, 2 — BZTs,niesącz. 

080  

Cli 0.20 0.Э0 0.40 CSO 

Filtered or unfiltered 8005  FIN ( kg 02! kg NiLSS d) 